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qosaa1iA | PROPERTIES Yarwwe / RESULTS

1. SAFE HEATING TEMPERATURE, C
2.POURPOINT, C

3. CONE PENETRATION
:at25C,150g,5s,0.1 mm

4. FLOW :at60C,5h, inclined 75 C
5. BOND STRENGHT

Five 4 h cycles , at 0 C strain rate of 3 mm/h

Test performed on three specimens
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nanInasay / SPECIFICATION

Lower than the safe heating
Temperature , 11 ¢ Min.

90 Max

5 Max
At least two test specimens
of three shall not exhibit cracks
more than 6.4 mm (1/4 in) deep
In sealer or between sealer and

motar block
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Jan: JanuresieneuniauLLEaveELTiamieu
(Concrete Joint sealer, hot poured elastic type)
o RESULTS SPECIFICATION
YBNIKRURA : AN 479-2541/ASTM D 1190-74
PROPERTIES
1. SAFE HEATING TEMPERATURE, * OVER 179 ~
2. POUR POINT, °C 146 Lower than the safe heating
Temperature, 11 °C Min.
3. CONE PENETRATION ; at 25 °C, 150 g,55,0.1 mm 50 90 Max.
4. FLOW : at60°C, 5h , inclined 75 , mm 0.0 5 Max.
5. BOND STRENGTN:
Five 4 h cycles, at 0°C strain rate of 3 mm/h PASS At least two test specimens of three
Test performes on three specimens Shall not extibit cracks more than
6.4 mm ( ¥ in) deep in sealer or
between sealer and mortar block i

o

Not 1. Sample was heated in an oil bath and poured at 146  °C
2. The manufacture's recommended pour pt. temperature is - “c

3. Test in according to ASTM D 1191-64 (Reapproved 1976)
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